NWPFLYCKER

Explorer Series

Flycker multi-rotor helis Scorpio 550

User Installation Manual

y

ﬁ’ht_

=i

@ WWW FLYCKER CN




Wings Installation

MERR

550 Scorpio X4

7\
] |
Socket button head screw

] 3k A 75 # 48 £2 (M3.0x6.0)X16

X4

Pls install the 4 sets follow the step
BRI RE R IE

550X-A0002

Metal Fixed Seat
R\ EIERE

Socket screw
RSk 75 A 22 £2M3.0x6.0

-
qu
\ﬂb
c o) e
&

Motor Fixed Plate

EALE KR x4 FK- Motor 2810 x4
N

ii CAUTION
iR

Pls use the suitable screw glue when the
screw fix the metal piece.

U224 T 0 0 P M2 \m“mj

£]2MM

Socket screw

B 3k 7 75 A 35 42 (M2.5%25)X8

Socket screw

8] 3K 1 75 # 88 22 (M2.5x22)X4

(f

Lock Nut M2.5 X8

T A B2 £ (M2.5) X8

L]

Socket screw
[ 55 14 75 A 8% £2 M2.5x20

Lock Nut M3.0 X4
HKHE L (M3.0) X4

Main rotor - carbon tube-$
FiERE-E

screw

» A& ¥ #M3.0x3.0

Main Rotor pipe clamp-B
IEREER-B

550X-B0001

‘ Socket screw

Bl Sk 79 75 fA #2 2 M2.5x25

Lock Nut M2.5
FifA g e M2.5




Wings Installation

HERR

550 Scorpio X4

M2

Lock Nut M2.5

FitndgeE M2.5

Main Rotor pipe clamp-A
IEREER-A

Main rotor - carbon tube-$

FhERE-S

Socket screw

[ 3k 1 7 fA $2 2 M2.5x25

Socket screw
Sk 7% A #2442 M2.5x20

FIERE-K

{Main rotor - carbon tube—L}

Lock Nut M2.5
BiFAUREE M2.5

Main Rotor pipe clamp-A

R ER-A

’550X-B0002

Socket screw

[ 3k 7 < fA #2 42 M2.5x25

Socket screw
B 3K 79 7 /A #2 ££M2.5x20

[Main rotor - carbon lube—LJ

FiERE-K

Main Rotor pipe clamp-B

IEREER-B

Main Rotor pipe clamp-A

IEREER-A

Lock Nut M2.5
BikigEE M2.5

Bl Sk 79 75 A #2 42 M2.5x20

‘ Socket screw

Main Rotor pipe clamp-B

HERBERD

Main Rotor pipe clamp-B

EBEEEX-B

Socket screw
B 3K 71 75 4R #2M2.5x25




A e e 550 Scorpio X4

o |
Socket button head screw

Sk A S A HE 22 (M2.5%6.0)X4

© == [550X-C0001

Socket button head screw
5 3k 7 < A #E 42 (M2.5x6.0)X16
/

Gimbal support frame|
=E-ElER

[550X-A0005]

Socket screw

[ 3k 17X £ 25 22 M2.5x6.0

Socket button head screw

[ 3k 1 75 A 42 22 (M2.5x12.0)X4

Socket screw %
[l 3k 7 < fA #2 42 M2.5x12

i AP M50

Bracing Fixing Seat
IFEE TR

Pls install the 2 sets follow the step
IHRARIL P R Tm A : ( 2

B Sk 79 75 A 42 M2.5%6.0

‘ Socket button head screw ‘

Socket button head screw

] Sk R < A B2 42 M2.5%6.0

Pls use the suitable screw glue when the Z12MM
screw fix the metal piece.

24 BT 4 P 0 P R M2 \Mﬂﬂﬂ@




NWPFLYCKER

The arm and fuselage Assembly

HUE LS 2%

550 Scorpio X4

ESC 30A

© )

Socket button head screw
[ 3k 7 < A 4R 42 (M2.5x6.0)X8

Socket button head screw ‘

8] 3K A oS A HR 22 M2.5%6.0

Pls use the suitable screw glue when the
screw fix the metal piece.

WRZZ BT < A (PG R A IR 22 12

£12MM




NWPFLYCKER

The arm and fuselage Assembly

BUR 5L 248 550 Scorpio X4

Socket screw
Sk W 7S AR £ M3x35.0

Lock Nut M3.0
BiFAUREE M3.0




The frame and the landing gear assembly 5 5 O
ﬁm HLE 5 vk R AL

Scorpio X4

550X-A0010 &3

Landing Gear
RS

Pls install the 4 sets follow the step
g;.—u.;{j:-—:-[qéﬁ

BRI SRR

550X-FO004

Propeller Washer
e
Propeller Bushings
WEHER-TE

|
Socket button head screw
kP X A #2 42 (M2.5%6.0)X8

Allen wrench
RREBRF

‘ B 3K 79 7< /A 32 22 M2.5x6.0

Socket screw ‘

[550X-F0003]

Lock Nut M4.0
Je ekl M4.0

[550X-F0001]

Propeller apc1147

Brushless motor 2810
FoRIEEH 2810

550X-F0006|

|
Socket button head screw
[E] 35 7 7% fi 8 £ (M2.5x6.0)X8

‘ [ 3K 79 /< A 3% £ M3x35.0

Socket screw ‘

Gimbal support Plate
SEEER




Excursus

WPELYLKER | [

550 Scorpio X4

Part Bom {43k

Part Number Part name Quantity RS RS 8 B
550X-A0001 Motor Fixed Plate 4 PCS 550X-A0001 EENEENR 4 PCS
550X-A0002 Metal Fixed Seat 4 PCS 550X-A0002 Bl eREEERE 4 PCS
550X-A0003 Main Rotor pipe clamp-A 4 PCS 550X-A0003 FheEEX-A 4 PCS
550X-A0004 Main Rotor pipe clamp-B 4 PCS 550X-A0004 FheEEXR-B 4 PCS
550X-A0005 Gimbal support frame 2 PCS 550X-A0005 =E-EEsR 2 PCS
550X-A0006 | The fuselage fixed seat 4 PCS 550X-A0006 NS EERE 4 PCS
550X-A0007 Bracing Fixing Seat 4 PCS 550X-A0007 IEEEIERE 4 PCS
550X-A0008 Washer 8 PCS 550X-A0008 B 8 PCS
550X-A0009 Thumb screw-L 4 PCS 550X-A0009 FiTi8s4-L 4 PCS
550X-A0010 Landing Gear 4 PCS 550X-A0010 gL 4 PCS
550X-BO001 | Main rotor - carbon tube-$ 2 PCS 550X-B0001 FheEwmE-= 2 PCS
550X-B0O002Z | Main rotor - carbon tube-L 2 PCS 550X-B0002 FheEmE-K 2 PCS
550F-BO003 Bracing Aluminum 2 PCS 550X-B0003 XEEEE 2 PCS
550X-C0001 Fuselage Upper Plate 1 PCS 550X-C0001 HUA_E#R 1 PCS
550X-C0002 Backplane 1 PCS 550X-C0002 HEEEERR R 1 PCS
550X-C0003 Gimbal support Plate 1 PCS 550X-C0003 ~EEER 1 PCS
550X-FO001 Propeller APC1147 4 PCS 550X-FO001 1Z2hiE3E APC1147 4 PCS
550X-FO002 Brushless motor 2810 4 PCS 550X-FO002 FoRIEEA, 2810 4 PCS
550X-FO003 Lock Nut M4.0 4 PCS 550X-FO003 IZYZ 35 4 PCS
550X-FO004 Propeller Washer 4 PCS 550X-FO004 BhER-HB A 4 PCS
550X-FO005 Propeller Bushings 4 PCS 550X-FO005 IR -HE 4 PCS
550X-FO006 Allen wrench 1 PCS 550X-FO006 R7NBRF 1 PCS
550X-FO007 Power cord XT60 1 PCS 550X-FO007 REB)RLE XT60 1 PCS
550X-FO008 ESC 30A 4 PCS 550X-FO008 B 30A 4 PCS




	页面 1
	页面 1
	页面 1
	页面 1
	页面 1
	页面 1
	页面 1
	页面 1

